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Date Logged 26-Mar-2010 Date(s) of Test(s): 29-Mar-2010 to 29-Mar-2010

Inclined Platform Test for Slip Resistance of Flooring Materials Under Wet Barefoot Conditions
DIN 51097: 1992

Operator 1- H Operator 2- ‘
Angle of Angle of
Inclination Inclination
No. | e
1 | 247 I 21.6 ‘
2 23.7 I 20.3 |
3 24.1 | 20.7 |
4 24.0 | 20.6 |
5 24.0 I 21.1 |
.6 235 I 20.7 |
7 244 I 20.6 |
8 | 24.0 | 19.8 |
Description of Test Specimen(s): 1m X 0.5m panel
Average Barefoot Result: 22 °
Category: B
The critical angle at which 2 test persons reach the limit of safe walking on an inclined plane is used as a measure of slip
resistance.
Opinions and interpretations expressed herein are outside the scope of UKAS Accreditation.
End of Test Report
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